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KORINDO

BRANCH OFFICE :
JALAN KORINDO 77
PANGKALAN BUN 74102

TELP. (0532) - 21156 - 21158

FAX. (0632)- 21422

" PT. KORINDO ARIABIMA SARI
PANGKALAN BUN BRANCH

- 24377 (HUNTING)

KABUPATEN KOTAWARINGIN BARAT
KALIMANTAN TENGAH

INDONESIA

HEAD OFFICE :

WISMA KORINDO 10 TH ~ 15 TH FL
JALAN M.T. HARYONO KAV. 62
JAKARTA 12780 - INDONESIA
TELR. (021) 7975959

FAX. (021) 7976411

MILL'S TEST CERTIFICATE

fLLE NO. KAS/PB : 201303 - 01 CONTRACT : DUB /0017 /13 METHOD OF TEST
PRODUCT DATE  |February 20, 2013 HOT & COLD SOAKING TEST
TESTING DATE February 21, 2013 CONDITION OF VENEER
ORDER UAE Item Thicknes Colour Number Coefisien
STANDARD TEST [JPIC Face 1.40 R 01 1.20
DIMENSION 12.0mmx4'x8 Core 3.15 R.R 02 1.20
TYPE 1.5 C/Core 3.15 R
PLY 5 Back 1.40 R
WOOQD KIND Meranti / Singker
MOIST CONTENT  [7.5%
STEAM 2(Kglem®) |-
NUMBER OF SAMPLE 1
BONDING AREA 1.27 x 2.54 1.27 x 2.54
SAMPLE TEST F/C B/C
POSITION ‘Kg |Nimm® wF | Kg [Nmm? wr !
o 1 55 [2.01] 100 &1 [2.22] 100
E LEFT 2 57 [2.08/ 100| 58 .2.11] 100
= 3 54 [1.97[100| 59 2.15[ 100
= 4 62 226 50 [ 64 233 70
5 5 58 211/ 100| 62 2.26) 100 ‘
Z looe| @ 52 1 1.90] 100 55 2.01 100
e 7 49 11.79] 100 | 53 1.93] 100
% 8 51 1.86| 80 | 62 {2.26 80
p2 9 55 2.01' 100] 68 [2.48. 100
= 10 | 53 11.93 100| 62 [2.26] 100
% RIGHT I 14 56 |2.04] 70 | 62 [2.26] 100
= 12 | 57 12.08 100| 64 2.33]100
Minimum 1.79] 50 1.937 70
Maximum 2.26, 100 2.48| 100
Average 2.00] 92 222 96
No Of Passed 12 12
Percentage 100% 100%
Judgement PASSED PASSED
REMARK
HOT PRESS 7'.25" INVOICE NUMBER  : 02-03-E-201303001
TEMPERATUR : 115+5°C 5 MARCH, 2013
PRESS GAUGE : 0.98 N/mm? SHIPPING MARKS  : MUSANDUM/TEL: 06-5595669/
SHJ
TR VESSEL'S NAME : MV. NOSCO VICTORY
RINE V. 3024
N DATE OF ISSUED | 5 MAR 2013
‘_ - &b(/ - %:j "
w7 \FSWON HYUK DONG
\f"‘p‘\ e
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KORINDO

BRANCH OFFICE :

PT. KORINDO ARIABIMA SARI
PANGKALAN BUN BRANCH

KABUPATEN KOTAWARINGIN BARAT

HEAD OFFICE :

WISMA KORINDO 10 TH ~ 15 TH FL
JALAN KORINDO 77 KALIMANTAN TENGAH JALAN M.T. HARYONQO KAV, 62
PANGKALAN BUN 74102 INDONESIA JAKARTA 12780 - INDONESIA
TELP. (0532) - 21156 - 21158 - 21377 (HUNTING) TELP. (021) 7975959
FAX. (0532)-21422 FAX. (021) 7976411
TECHNICAL DATA SHEET
FILE NO. KAS/PB : 201303 - 02 CONTRACT : DUB /0017 /13 METHCD OF TEST
PRODUCT DATE February 20, 2013 HOT & COLD SOAKING TEST
TESTING DATE February 21, 2013 CONDITION OF VENEER
ORDER UAE Item Thicknes Colour Number Coefisien
STANDARD TEST J.PI.C Face 1.40 R 01 1.20
[DIMENSION 12.0mmx 4 'x 8 Core 3.15 R.R 02 1.20
TYPE 1.5 C/Core 3.15 R
PLY 5 Back 1.40 R
WOOD KIND Meranti / Singker
IMOIST CONTENT _{7.5%
STEAM 2(Kgicm?) |-
NUMBER OF SAMPLE 1
BONDING AREA 127 x 2.54 1.27 x 2.54
SAMPLE TEST F/C B/C
POSITION Kg INImm% wr | Kg |Nmm®| wr
o 1 62 [2.26| 100| 54 11.97| 100
E LEFT 2 58 2111100} 58 2.11| 50
> 3 59 | 2.15} 100 52 [ 1.90} 100
- 4 52 [1.90] 100 | 48 11.75| 100
5 5 52 11.80] 100 | 49 1.79!100
Z |MIDDLE 6 55 ;201 80 | 52 [1.90: 100
o 7 54 | 197 100| 51 | 1.86]| 70
7 8 62 [2.26] 100 | 53 "1.93] 100
% 9 61 :22211001 53 1 1.93' 100
= 10 67 |2.44] 100 56 | 2.04| 100
2 | XS 41 |63 [230[ 100] 58 2.11| 80
[ 12 |58 '2.11! 80 | 52 {1.901 100
Minimum 1.90: 80 1.75] 50
Maximum 2.44| 100 2.11| 100
Average 2.14| 97 1.93| 92
No Of Passed 12 12
Percentage 100% 100%
Judgement PASSED PASSED
REMARK
HOT PRESS 7'.25" INVOICE NUMBER - 02-03-E-201303001
TEMPERATUR 115+5°C 5 MARCH, 2013
PRESS GAUGE : 0.98 N/mm? SHIPPING MARKS - MUSANDUM/TEL: 08-5595669/
SHJ
VESSEL'S NAME - MV. NOSCO VICTORY
V. 302J

v ‘,\BIMA SARI
7N

0

DATE OF ISSUED

15 HAR 2013
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KORINDO

BRANCH OFFICE .

JALAN KORINDO 77

PANGKALAN BUN 74102

TELP (0532) - 21156 - 21158 - 21377 (HUNTING)
FAX. (0532)-21422

KABUPATEN KOTAWARINGIN BARAT

KALIMANTAN TENGAHR
INDONESIA

" PT. KORINDO ARIABIMA SARI
PANGKALAN BUN BRANCH

HEAD OFFICE :

WISMA KORINDO 10 TH~ 15 TH FL
JALAN M.T. HARYONO KAV, 62
JAKARTA 12780 - INDONESIA
TELP. (021) 7975959

FAX. (021) 7976411

MILL'S TEST CERTIFICATE

ﬂ_E NO. KAS/PB : 201303 - 03 CONTRAGT : DUB /0017 /13 METHOD OF TEST
PRODUCT DATE  {February 22, 2013 HOT & COLD SOAKING TEST
TESTING DATE February 23, 2013 CONDITION OF VENEER
ORDER UAE ltem Thicknes Colour Number Coefisien
STANDARD TEST [J.P.IC Face 1.40 R 01 1.10
DIMENSION 180mmx4'x8' Core 2.80 RRRR 02 1.10
TYPE 1.5 C/Core 1.40 RRR 03 1.10
PLY 9 Back 1.40 R 04 1.10
WQOD KIND Meranti / Singker
MOIST CONTENT  [7.5%
STEAM 2(Kg/iem?®) |-
NUMBER OF SAMPLE
BONDING AREA 1.27 x 2.54 1.27 x 2.54 1.27 x 2.54 1.27 x 2.54
SAMPLE TEST F/C CC/C CC/C B/C
POSITION Kg_[Nmm’l wr | Kg INmm?¥ wr | Kg [Mmm?d WF | Kg |Nmm? WE
o 1 64 [2.14] 70 | 56 ,1.87/100] 62 [2.07] 100| 61 |2.04| 100
E LEFT 2 59 1.97 100| 52 |1.74| 50 | 64 |2.14| 80| 58 | 1.94| 80
S 3 62 [2.07 100| 58 [1.94|100| 67 |2.24| 100| 51 | 1.70] 100
Z 4 68 12.27 100] 62 ' 2.07|100{ 49 | 164 100| 55 | 1.84| 100
5 5 55 11.84; 80 [ 65 | 217, 100| 55 . 1.84] 100 56 1 1.87| 100
Z laooel & 193 [1.77] 100| 66 [2.21]100| 53 [1.77[100| 62 [2.07 100
o 7 62 :2.07/100| 58 [1.94,100| 59 [1.97] 100 63 |2.11] 50
5 8 58 1.94 100] 59 [1.07] 80 | 62 [2.07] 100]| 68 [2.27] 100
z 9 62 [2.07]100| 62 '2.07[100] 63 (211 100| 59 |1.97| 100
% ricut| 10 |70 .234 160] 53 177 100[ 58 "1.94] 100| 62 [2.07] 70
z 11 65 (217| 70 | 556 1.84]/100] 53 [1.77] 50 | 63 [2.11, 100
= 12 | 68 '2.27 . 100| 54 180 80 | 62 |2.07| 100| 56 |1.87| 100
Minimum 1.77 70 1.74| 50 1.64| 50 1.70] 50
Maximum 234 100 2.21[ 100 2.24! 100 2.27. 100
Average 2.08] 93 1.951 93 1.97] 94 1.99] 92
[No Of Passed 12 12 12 12
Percentage 100% 100% 100% 100%
Judgement PASSED PASSED PASSED PASSED
REMARK

HOT PRESS 13'.50" INVOICE NUMBER  : 02-03-E-201303001

TEMPERATUR : 115+5°C 5 MARCH, 2013

PRESS GAUGE : 0.98 N/mm? SHIPPING MARKS  : MUSANDUM/TEL: 06-5595669/

SHJ
VESSEL'S NAME : MV. NOSCO VICTORY
V. 302J
DATE OF ISSUED
52 . 15 1AR 2013
> KWON HY(K/DONG
RN %:t:ﬁ
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KORINDO

BRANCH OFFICE :

PT. KORINDO ARIABIMA SARI
PANGKALAN BUN BRANCH

KABUPATEN KOTAWARINGIN BARAT

HEAD OFFICE :
WISMA KORINDO 10 TH ~ 15 TH FL
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VESSEL'S NAME

DATE OF ISSUED

- MV. NOSCO VICTORY

V. 3024
- 15 MAR 2013

JALAN KORINDO 77 KALIMANTAN TENGAH JALAN M.T. HARYONO KAV. 62
PANGKALAN BLUN 74102 INDONESIA JAKARTA 12780 - INDONESIA
TELP. {0532} - 21156 - 21158 - 21377 (HUNTING) TELP. (021) 7975959
FAX. (0532)-21422 FAX. (021) 7976411
TECHNICAL DATA SHEET
F&FNO KAS/PB : 201303 - 04 CONTRACT : DUB /0017 /13 METHOD OF TEST
PRODUCT DATE February 22, 2013 HOT & COLD SOAKING TEST
TESTING DATE February 23, 2013 CONDITICN OF VENEER
ORDER UAE ltem Thicknes Colour Number Coefisien
STANDARD TEST |J.P.I.C Face 1.40 R 01 1.10
DIMENSION 180mmx4'x8 Core 2.80 RRR.R 02 1.10
TYPE 1.5 C/Core 1.40 R.R.R 03 1.10
PLY 9 Back 1.40 R 04 1.10
WOOD KIND Meranti / Singker
MOIST CONTENT  |7.5%
STEAM 2(Kgicm?) |-
NUMBER OF SAMPLE
BONDING AREA 1.27 x 2.54 1.27 x 2.54 1.27 x 2,54 1.27 x2.54
SAMPLE TEST F/C CC/C CC/C B/C
POSITION "Kg |Nmm WF | Kg [Nmm? wF | Kg iNimm? wF | Kg Nimmd wr
& 1 53 1177|100 54 180|100 64 |2.14| 100| 53 [ 1.77! 100
E LEFT 2 54 11.80| 100| 58 1194|100} 58 [1.94|100] 58 | 1.94, 100
> 3 51 {1.70| 70 | 59 197|100 52 |1.74!:100| 54 |1.80| 100
— 4 62 12.07!100] 62 [ 2.07 100 53 |1.77 100} 51 |1.70| 100
(ID 5 58 194 100| 64 |214. 50 | 55 |1.84| 80 | 55 |1.84| 50
Z | MIDDLE 6 56 1.87 100 66 | 221|100 54 |1.80| 100| 62 [2.07, 100
o 7 55 1184, 100| 62 |2.07|100| 56 | 1.87| 100 | 69 |2.31| 100
b 8 54 11801100 67 1224 |100| 62 |2.07, 50 | 52 [1.74] 100
=z 9 58 1194 80 | 52 1.74|100| 68 (227! 100| 55 |1.84| 100
(% RIGHT 10 62 207|100} 53 11.77 100 52 [1.74|100| 52 |1.74| 100
5 1" €66 221,100 58 |1.94 80 | 63 11.77|100| 54 |1.80| 50
(o 12 56 (187|100 65 | 217 | 100| 50 [{1.67|100| 62 |1.74: 100
Minimum 1.70] 70 1.74 | 50 1.67| 50 1.70; 50
Maximum 2.211 100 2.24 | 100 2.27| 100 2.31] 100 ]
Average 1.91] 96 2.01| 94 1.891 94 1.86| 92
No Of Passed 12 12 12 12
Percentage 100% 100% 100% 100%
Judgement PASSED PASSED PASSED PASSED
REMARK
HOT PRESS 13'.50" INVOICE NUMBER : 02-03-E-201303001
 TEMPERATUR 115+ 5 °C 5 MARCH, 2013
PRESS GAUGE : 0.98 N/mm’ SHIPPING MARKS : MUSANDUM/TEL: 06-5595669/

SHJ




KORINDO

BRANCH CFFICE :
JALAN KORINDO 77
PANGKALAN BUN 74102

" PT. KORINDO ARIABIMA SARI
PANGKALAN BUN BRANCH

KABUPATEN KOTAWARINGIN BARAT

TELP. (0532) - 21156 - 21158 - 21377 (HUNTING)

FAX. (0532)- 21422

KALIMANTAN TENGAH

INDONESIA

HEAD OFFIGE ;

WISMA KORINDO 10 TH ~ 15 TH FL
JALAN M.T. HARYONO KAV. 62
JAKARTA 12780 - INDONESIA
TELP. (021) 7975959

FAX. (021) 7976414

MILL'S TEST CERTIFICATE

DATE OF ISSUED

FILE NGC. KAS/PB : 201303 - 05 CONTRACT : DUB /0017 /13 METHOD OF TEST
PRCDUCT DATE February 18, 2013 HOT & COLD SOAKING TEST
TESTING DATE February 19, 2013 CONDITION OF VENEER
ORDER UAE liem Thicknes Colour Number Coefisien
STANDARD TEST [J.P.I.C Face 1.20 R 01 1.10
DIMENSION 18.0mmx4'x 8§ Core 1.65 R.R.R.R.R.R 02 1.10
TYPE 1.5 C/Core 1.20 RR.R.R.R 03 1.10
PLY 13 Back 1.20 R 04 1.10
WOOD KIND Meranti / Singker 05 1.10
MOIST CONTENT _ |8.0% 06 1.10
STEAM 2(Kgfem?) |-
NUMBER OF SAMPLE
BONDING AREA 1.27 x 2.54 1.27 x 2.54 1.27 x2.54 1.27 x 2.54 1.27 x 2.54 1.27 x 2.54
SAMPLE TEST F/C ccl/cC cc/cC cc/cC CCcrC B/C
POSITION Kg |Nimm? wr | xg [Nom® wF | kg [Nmm? wF | kg [Nimm7 wF | Kg IN'mm® wF | kg [Nmm? wF
o 1 50 167 70 | 58 11.94 100 | 52 |1.74. 100 54 |1.80| 100 | 53 |1.77: 100| 53 |1.77] 100
E LEFT 2 55 [1.841 100 54 1.80| 100 | 58 1.94é 80 | 58 |1.94| 70 | 62 '2.07:100] 58 |1.94 70
> 3 54 |1.80| 100} 49 ‘ 1'645 1001 54 | 1.80]100| 52 |1.74|/100| 58 194|100} 54 |1.80: 100
— 4 58 1194 90 | 52 1.74:100] 50 [1.67{100] 61 |2.04| 100| 54 1.80/100| 48 [1.60. 100
(ID 5 52 1741100 55 | 1.84: 100 62 %2.07 50 | 49 |164|100| 48 1860| 40 | 42 {1.40; 100
E MIDDLE 6 62 (207 80 | 46 |160| 80 | 65 ;2.17|100] 52 |1.74| 50 | 49 :1.64| 100{ 52 11.74| 100
o 7 55 1184, 100) 46 |154| 50 | 58 ;194|100 62 {207,100 52 |1.74| 80 | 58 {1.94| 80
'5 3 51 11.70] 100 52 [1.74]100| 51 {170/ 100| 62 [ 2.07' 100 55 [1.84] 100]| 56 [ 1.87] 100
= 9 53 11.77| 100 61 [2.04| 100] 54 |1.80|100| 62 |2.07 100| 52 |1.74| 100| 55 |1.84| 100
8 RIGHT 10 62 1207| 80 | 52 |1.74| 70 | 52 |1.74|100| 56 |(1.87| 70 | 62 |2.07|100]| 52 |1.74| 70
Z 11 64 1214|100 55 1.84 100 | 55 |1.84. 100| 58 |1.94/ 100 65 [2.17 40 | 53 [1.77| 100
— 12 ‘50 1671100 53 [1.77 100 53 [1.77 100 59 |1.97 100] 58 [1.94| 100| 57 |1.90] 100
Minimum 1.67] 70 154, 50 1.67] 50 1.64] 50 1.60] 40 1.40] 70
Maximum 2.14' 100 2.04: 100 2.17| 100 2.07| 100 217100 1.94| 100
Average 185 93 1.77| 92 1.85| 94 1.91] 91 1.86| 88 1.78| 93
No Of Passed 12 12 12 12 12 12
Percentage 100% 100% 100% 100% 100% 100%
Judgement PASSED PASSED PASSED PASSED PASSED PASSED
REMARK
HOT PRESS 16'.30" INVOICE NUMBER - 02-03-E-201303001
TEMPERATUR 115+ 5 °C 5 MARCH, 2013
PRESS GAUGE : 0.98 N/mm? SHIPPING MARKS - MUSANDUM/TEL: 06-5595669/
SHJ
RIS VESSEL'SNAME  : MV. NOSCO VICTORY
PT. KORINDO

V. 302,
- 15 NAR 2013




KORINDO

" PT. KORINDO ARIABIMA SARI
PANGKALAN BUN BRANCH

KABUPATEN KOTAWARINGIN BARAT

HEAD QOFFICE :

VESSEL'S NAME

DATE OF ISSUED

SHJ
- MV. NOSCO VICTORY
V. 302)

15 MAR 2013

BRANCH QOFFICE : WISMA KORINDO 10 TH ~ 15 TH FL
JALAN KORINDO 77 KALIMANTAN TENGAH JALAN M. T, HARYONO KAV, 62
PANGKALAN BUN 74102 INDONESIA JAKARTA 12780 - INDONESIA
TELP {0532) - 21156 - 21158 - 21377 (HUNTING) TELP. (021) 7975959
FAX. (0532)-21422 FAX. (021) 7976411
TECHNICAL DATA SHEET
ELE NO. KAS/PB : 201303 - 06 CONTRAGT : DUB /0017 /13 METHOD OF TEST
PRODUCT DATE  |February 18, 2013 HOT & COLD SOAKING TEST
TESTING DATE February 19, 2013 CONDITION OF VENEER
ORDER UAE ltem Thicknes Colour Number Coefisien
STANDARD TEST [J.P.IC Face 1.20 R 01 1.10
DIMENSION 18.0mmx4'x 8 Core 1.65 R.R.RRRR 02 1.10
TYPE 1.5 C/Core 1.20 RRRRR 03 1.10
PLY 13 Back 1.20 R 04 1.10
WOOD KIND Meranti / Singker 05 1.10
MOIST CONTENT  |8.0% 06 1.10
STEAM 2{Kgfem?) |-
NUMBER QOF SAMPLE 1
BONDING AREA 127 x 2.54 1.27 x 2.54 127 x 2.54 1.27 x 2.54 1.27 x 2.54 1.07 x 2.54
SAMPLE TEST F/C CC/C cc/C CC/C cc/cC B/C
POSITION Kg |NWimm? wrF | Kg |[Nmm®| we | kg [Nimm® wF | Kg [N'mm3 WF | Kg [Nmmd wF | Kg [Nimm® WE
o 1 50 '167 70 | 58 [1.94[100| 52 | 1.74] 100] 54 |1.80]| 100] 53 [1.77] 100| 53 [1.77] 100
E EFT 2 55 | 1.84 100| 54 11.80[100| 58 [1.94| 80 | 58 [1.04] 70 | 62 |2.07| 100| 58 [1.94] 70
= 3 54 |1.80] 100| 49 1.64[100| 54 [1.80 100| 52 |1.74| 100 | 58 [1.94] 100 | 54 [1.80] 100
z 4 58 [1.94] 90 | 52 1.74|100] 50 [ 1.67]100| 61 [2.04] 100] 54 [1.80, 100| 48 [ 1.60] 100
5 5 52 (174 100f 55 | 1.841 100 62 |2.07| 50 | 49 |1.64] 100| 48 1.60] 40 | 42 [1.40! 100
= |upople| 6 [62.207] 80 [ 48 160] 80 | 65 [2.17]100| 52 [1.74] 50 | 49 1.64]100| 52 1.74) 100
r 7 55 11.84; 100 | 46 |1.54| 50 | 58 1.94|100| 62 :2.07/100| 52 [1.74| 80 | 58 [1.94| 80
B 8 51 {1.701100| 52 |1.74 100| 51  1.70] 100]| 62 ;2.07 100| 55 [1.84] 100]| 56 |1.87] 100
z 9 53 [1.77]100[ 61 [2.04] 100| 54 | 1.80] 100 62 [2.07 100| 52 [1.74] 100| 55 [1.84] 100
% Ryt | 10 |62 ]207] 80 | 52 [1.74] 70 [ 52 | 1.74| 100| 56 |1.87 70 | 62 |2.07| 100 52 |1.74] 70
z 11 64 [2.14 100 | 55 [ 1.84|100| 55 |1.84| 100| 58 [1.94] 100| 65 |2.17| 40 | 53 [1.77] 100
= 12 | 50 '1.671100] 53 ' 1.777100] 53 [1.771100] 59 [1.97 100| 58 [1.94 100] 57 [1.90] 100
Minimum 167, 70 154 50 167] 50 164 50 1.60| 40 1.40] 70
Maximum 2.14" 100 2.04° 100 2.17| 100 2.07| 100 2.17] 100 1.94] 100
Average 1.85 93 1.77, 92 1.85] 94 1.91] 91 | 1.86] 88 1.78] 93
No Of Passed 12 12 12 12 12 12
Percentage 100% 100% 100% 100% 100% 100%
Judgement PASSED PASSED PASSED PASSED PASSED PASSED
REMARK
HOT PRESS 16".30" INVOICE NUMBER  : 02-03-E-201303001
TEMPERATUR : 115%5°C 5 MARCH, 2013
PRESS GAUGE : 0.98 N/mm® SHIPPING MARKS  : MUSANDUM/TEL: 06-5595669/




